5900 Schooner Street — Belleville, Ml 48111 — USA

TEL (800) 422-2558 — FAX (734) 665-9099

www.Eberbachlabtools.com

E6145.00 Orbital Shaker

Variable Speed with Timer and Tachometer
30-320 rpm, 115-230 V, 50/60 Hz



http://www.eberbachlabtools.com/

USE AND CARE FOR CATALOG NUMBER:
- E6145.00 Orbital Shaker Power Unit
Variable Speed 30-320 rpm with Timer and Tachometer
115-230V 50/60Hz

GENERAL INFORMATION

o Handle this unit with care. Unpack and check that the contents coincide
with the packing-list. If any part is damaged or missing, please advise the
distributor immediately.

o Do not install or use this equipment without first reading this manual.

o This manual should always be attached to the equipment and made
available to all users.

o If you have any doubts or inquiries, please contact your supplier or
Eberbach Corporation technical service.

OPERATION
The Eberbach orbital shaker catalog # E6145.00 features:

o A continuously variable speed range, adjustable between 30 and 320 rpm/min
with stock orbit set to 1.0” (25.4mm).

o A digital tachometer and timer for simple and accurate use.

o See Load Graph on following page for recommended working load speeds.

See Graph Below For Maximum Load/Speed Recommendations Based on
Orbit Diameter



Load (LBS)

150

140

130

120

110

100

90

80

70

60

50

40

30

20

10

Recommended Loading Capacity (E6145.00)

A

\LA

/—--

\ \\
\ N
NONUIN
N N
NN
“\\\

Speed (RPM)

STROKE
— 75"

*qn
e ], 5"
—"

*DEFAULT

Contact Eberbach Corporation Technical Support for other stroke setting

weight limits.




FRONT PANEL DISPLAY

Tiedin | @O ®

]
W

1) Power Switch

2) Liquid Crystal Display (LCD)
3) Directional Pad (D-Pad)

4) Enter Button

5) Cursor

Operation: Press the Power Switch down into the ON position. The
LCD should light up and show the main menu. There are three different
run modes to choose from. Select a run mode by moving the Cursor
(using the D-PAD) and press the Enter Button.



Run Mode: The shaker will begin the run mode at its lowest speed.
The speed shown in parenthesis (xxxx) is the set speed controlled by
the user. The speed listed to the right is the tachometer read out or the
actual speed of the shaker in real time. The speed can be
increased/decreased by pressing and holding the up/down arrows on
the D-PAD. The longer the button is held down the faster the speed will
increase/decrease. Once engaged the timer will begin counting all the
way up to 999 hours before the timer overflows back to zero. To pause
the shaker move the Cursor to the PAUSE item by pressing the left
arrow on the D-PAD and press the Enter Button. The clock will pause
at its current time and the shaker will gradually come to a complete stop.
The clock and shaker can be resumed at its current time and speed by
selecting RESUME and pressing the Enter Button. To go back to the
main menu move the Cursor to the EXIT item by pressing the right
arrow on the D-PAD and then press the Enter Button.

RUN TIME 0OO0: 00: OO

RPM ¢ 100 100

% PAUSE EXIT
RUN MENU




Timed Run Mode: The timed run mode features a count down timer
that automatically shuts the shaker off when the time runs out. When
selected the user will be taken to the Timed Run Setup Menu and will
need to input the run time in hours, minutes, seconds and select the
speed for the run. The left/right arrows on the D-PAD can be used to
move the cursor between hours, minutes or seconds and the up and
down arrows can be used to set the time. The longest run time allowed
Is 999:59:59. Once the time is set move the Cursor down by pressing
the right arrow on the D-PAD until the Cursor is next to the RPM line
item. The speed can be set using the up and down arrows on the D-
PAD. Now that the data is set navigate the Cursor to the START line
item using the left/right arrows on the D-PAD and press the Enter
Button.

TIMED RUN SETUP

RUN TIME HR: MN: SC
% RPM 100

START EXIT

TIMED RUN SETUP MENU



After selecting START the shaker will begin at the selected speed and
the timer will begin counting down. The speed can be adjusted in real
time using the up/down arrows on the D-PAD. The speed shown in
parenthesis is the target speed controlled by the user and the speed
listed to the right is the actual speed as read by the tachometer. The
shaker and countdown timer can be paused and resumed. Move the
Cursor to the line item PAUSE by pressing the left arrow on the D-PAD
and then press the Enter Button. Exiting the Timed Run Menu will
bring the user back to the Timed Run Setup Menu.

RUN TIME 999: 59: 59
RPM ( 100> 100
¥ PAUSE EXIT

TIMED RUN MENU




Speed Run Mode: The speed run allows the user to program in a set
run speed. Once engaged the timer will begin counting all the way up to
999 hours before the timer overflows back to zero. Select the speed run
mode from the main menu and press the Enter Button. The user will
be prompted with the speed run setup menu. Set the desired speed
using the up/down arrows on the D-PAD. The left/right arrows can be
used to move the Cursor between START and EXIT. EXIT will take the
user back to the main menu. Keep the Cursor next to the START line
item and press the Enter Button.

SPEED RUN SETUP

RPM 100
¥ START EXIT

SPEED RUN SETUP MENU

The user will now be taken to the speed run menu. The shaker will
begin at the speed selected in the setup menu. The speed run menu
behaves in the same way as the run menu with one exception. Pressing
EXIT will not take the user back to the main menu instead pressing EXIT
will take the user back to the speed run setup menu.

RUN TIME 0OO: 00: OO
RPM ¢ 100> 100
*PAUSE EXIT

SPEED RUN MENU




Error: Over Speed and No Tachometer

There are two basic Error conditions that will display during your Run. If
the Tachometer value exceeds your Maximum Speed setting by over 10
RPM the main relay will be turned off. The Over Speed Error message
will be flashed across the top line.

If the Tachometer should fail your machine will shut down for safety
reasons. This can also be caused by a stalled motor or unplugged
Tachometer cable. The No Tachometer Error message will be flashed
across the top line. It is possible to run the machine without a
Tachometer although the accuracy of the speed may vary. When
prompted with the error select “Yes” to run the Machine in Open Loop
mode. Although this is not recommended for Safety Reasons.

Note: All run menus will have two speeds listed. The leftmost speed
will be displayed inside parenthesis. This is the target speed controlled
by the user. The shaker will attempt to match this speed and should do
so within ten seconds after making an adjustment. The rightmost speed
Is the tachometer reading, which shows the user what the shaker is
actually running at. The tachometer reading will not necessarily match
the target speed at all times, but is guaranteed to be within +/- 1% RPM.

Note: Reciprocating shakers will display OSC (oscillations) instead of
RPM (revolutions per minute).

Note: Use slowest speed necessary to produce required shaking
action.

If you have any doubts or inquiries concerning operation contact your
supplier or Eberbach Corporation technical service.
LOADING:



It is impossible to outline the exact limitations for loading a shaker, as resulting
shaking action is dependent upon several factors. Principal among these is the size
and shape of the containers, speed, orbit radius, and the amount and type of
material being shaken.

Basic considerations should be:

e Use lowest speed consistent with the required shaking action.

e At higher speed use less weight on platform.

e When using a tiered platform (one platform above the other), place equal load on
each or, if possible, place heavier mass on lower platform and lighter on the top.
If shaking action imparts a “whip” to the upper platform, then either the speed is
too high or the load is too heavy on that platform.

e If shaker has tendency to “walk” on floor, then rubber feet should be secured to
the floor using rubber or contact cement.

Good judgment in the selection of the factors will contribute to proper use of the
shaker.

BELT INSPECTION:

Remove top plate and inspect belt annually and replace if actually broken or if
the cords are exposed and frayed. In the case of a high duty cycle inspect every 6
months. Small outer fabric breaks are not harmful.

BELT REPLACEMENT AND ADJUSTMENT:

To replace belt, loosen motor mount screws and drop belt below both pulleys.
Install new belt (Stock #4312) and tighten the motor screws but do not tighten belt to
the point where the bearings will be overloaded. When belt is tight, the operator
should be able to press lightly on the middle of the belt and cause it to bow in an
amount equal to the width of the belt.



REPLACEMENT PARTS LIST FOR E6145.00

PartNo DESCRIPTION QTY.
4312 TIMING BELT 1
4433 L-PULLEY 18 TEETH X 18MM BORE 1
5515 3/4" W X 50 FT VELCRO STRIPS 2
5528 3.75" SUCTION CUP W/ 5/16-18 THREADED POST 8
6009.5 POWER SUPPLY, 24V 185W 1
6010.7 30W POWER SUPPLY 1
6063.1 CABLE TIE MOUNT, HOLE DIA (.025 - .125") 6
6063.2 CABLE TIE 8
6102 OVERLAY 1
6113 FUSE, TIME DELAY 3A 2
6278 AC INLET 1
6291.5 CLAMP ON SHIELD BEAD ASSEMBLY 1
6507.1 ROCKER SWITCH 1
6649 115V POWER CORD, TYPE B PLUG 1
6730 7 TERMINAL GROUNDING BLOCK 1
6851 DISPLAY BOARD 1
6855 USB BOARD 1
6995.1 MOTOR 1
6995.2 100W MOTOR CONTROLER (REPLACEMENT ONLY) 1
7397 #2-56 X 1/4" SIS PAN HD. MACHINE SCREW 1
7398 #2-56 X 5/16" S/S PAN HD. MACHINE SCREW 1
7406.7 #6-32 X 3/16" S/S PAN HD. MACHINE SCREW 4
7568 #4-40 X 1/4" SIS PAN HD. MACHINE SCREW 4
7595 #6-32 X 1/4" SIS ROUND HD. MACHINE SCREW 2
7954 #5-40 X 3/8" S/S FLAT HD. SOCKET SCREW 2
8050 #4-40 x 3/8" SIS PAN HD. MACHINE SCREW 4
8285 #8-32 X 1/4" SIS TRUST HD. SCREW 40
8509 1/4"-20 X 5/8" HEX HEAD SCREW 4



8512

9207

9235

9487
EP6140.120
EP6145.130
EP6145.432
EP6145.433
EP6145.434
EP6145.552A
EP6145.553A
EP6145.554A
EP6145.560A
EP6145.563A
EP6145.652A

1/4"-20 X 3/4" HEX HEAD SCREW
#5-40 NYLON-INSERT HEX LOCKNUT
#8-32 SIS MACHINE SCREW NUT

1/4" OVERSIVE WASHER

MOTOR MOUNT

TOP PANEL ASSEMBLY

LEFT SIDE PANEL

RIGHT SIDE PANEL

TOP PANEL

BASE ASSEMBLY

BACK PANEL ASSEMBLY

FRONT PANEL ASSEMBLY

UPPER BEARING LADDER ASSEMBLY
LOWER BEARING LADDER ASSEMBLY
WIRING HARNESS ASSEMBLY

=
N N N 0

e N = T T T = T = N S S o o B =Y



3
18-2 _

NOT 12N0QYd

IHEI3AY _ mﬁwSNwQﬁ_ ELE]

ga1ert _ Elvs] _ =G

“ 4m.uﬁq.%, .w @ Qe 3 SHY Q48

40 sv193

Ok 194 _

Tk LiYd

sea’F 00 P
19°F WX DI

BIEERE _

T I

NOILvHdOdd0O ] HaOvad3Igad

L AT1AWISSY SSINY YH DONIFIM| VZ59'SF 1943
L ATAWISSY 43Ad V1 ONIdVYIF dIMOT| VEIS SF 1943
L A19W3ISSY J3AAV1 ONIE VI d3ddN| Y098 Sk 1943
L ATGWISSY 1INV INOJd| V#ES SF 1943
L ATIWASSY 1INV D Ve[ VeSS SF 1943
L A1aW3ISSY 3Svd| V255 Sr 1943
l 1INV dCL| ¥ 571943
L 1INV QIS IHOIE| €87 5+ 1943
L 1INV 3AIS 1437 ZeF'SF 1943
2 1v3S 1INV dOL| 0£L'st19d3a
L INNOW JOLOW| 0Z1'0F1943
L JITOIINCD JOLOW TIVND HSVTdS| 901'0v 1943
zl JIHSVM JZISHIAC ¥/ L 8V6

FA 1NN MIIDS INIHD VW §/S 2e-84# SETH

F4 INNYZOT X3IH LIISNI-NOTAN OF-G# 21026

z INN 20T NOTAN §/S 2e-94# 9026

g MIYDS AVYIH XIH F/€ X 02-.F/1 Z158

[ MIYDS AVIH X3H .8/S X 0Z-.F/1 6058
of MIIDS "aH ISNAL S/S . F/L X Ze-8# G878

[ MIFDS INIHDOVYW "AH NYd $/S .8/E X OF-F # 0508

4 MIYDS 1IADOS "aH LV §/S .8/€ X OF-G# rSé/

zZ MIADS INIHDO VW "AH ANNOY S/S .2/ | X 2e-9# 1197

4 MIZDS INIHD YW "AH ANNOY S/S 7/ 1 X 2e-9# G&5/

¥ MIYOS INIHOYW "AH NVd S/S . F/1 X OF-v# 895/

|4 MIFDS INIHOVYW "AH Nvd $/S .91/€ X ZE-9# 90/

L MIYDS INIHOVYW "AH NYd S/S .91/S X 95-C# 86E/

L MIADS INIHOVW "AH NVd S/S /1 X 95-T# LoEL

L [(ATNO INFWIDVY1dId] 43 10AINOD OLOW MOOL G669

L JOLOW 1'5669

L advod asn G589

L ddvod Av1dsia 1589

L DN1d ANV QAOD &6r99

L HOLMS d331D0d L2059

L A19WISSY Av3d d13IHS NO dWV1D §'1629

L 131N DV 8/29

z Ve AY13Q IWIL ‘ISnd eLLe

L AV1dINO zole

8 31L319vD Z'£909

9 INNOW 3113718VD L'£909

L MOE AS "A1ddNS dIMOd 2’0109

L MSBL AFZ "A1ddNS dIMOd ¢ 6009

] 1SOd 3AVYIIHL 8L-91/S /M dND NOILDNS .5/°€ 8zss

z SIS ©ID1IA 14 05 X M .F/E 5155

L 33OT WWRL X HIF3L 8l A31INd-1 a4

L 1138 DNIWIL ZlEr

‘ALO

NOILdId 28530

ONHDJ

(YEPS'SF[9dd )

Y0755 1944

G i

. R
—

SMIFDS 135 HIIM SOIMINTDOT X4 -
SOIHINIDDT OLMI SNId d3ddn dIS -
SOIINIDDI NOINY -

35V8 OL A1aWISSY d3dAdV] DN ¥3I8 dIMOT HOVILY -

/
/

§8300¥d ATaW3ISSV ¥3Aavi

(G65L)
(Z°5669)
V5551944
/e

S T

TTH.Lls8
———(£8F6)

VeSS'Sr19dd)

G1SS)
(& 1689)

~.

[ANACEED;

dOLOW HIM IWOD
IVHL SdIN3LISVL 35N




=) K Ch Rl IHoEm BLoz/izl/of mad ] TO ] v s roEd 1SNy O L J1ANIS| ¢9¢'Sv19d3
L0V VEQS ST 19dI e gr= e :
— U _ =] 7L 29 - g TOddNs 4300V 1 IBMOT] 652571943
ATFNTSSY 43AAYT ONRIYIE $IMOT TYNH - T —_— L A3IAAYT SNRIVIG IMOT| Z62°6719d3
o.,;uoa_ ~ TeEL .nfu., Mumm_;wm..—woumm...v”.. £ A201d DIkILNGD 24| 80257194
N ETOLE N R v ENO A e L AIOVdS ONRIVIE| /02671943
VSN NOILVHOdH07) HOv8d383] £ AANIVII ONRIV3IE|S9E S0r19d3
[4 NId DRILNID D3| 292 071943
[4 RFHS Y INISUTAO W/ | (876
L [LRIISNINOTAN /M LON MDO01 9L~ 7/ 31E6
8 MIIDS 'aH [IAD0S L X 02~/ 1’8858
[4 MIDS "aH 13ND0S .2/ X 0Z-7/ | 0868
cl MIUDS 'AH ITHND0S .8/ X e-9#  6/58
9 MIDS 138 .8/€ X 81-.91/§ 7ees
Q3G8 [ AJTINd T1ANIS IARIA|  Zeevy
L A ZIL-LX 8L LDk
3 SONRIVIE oLLY
L8V AD NOILdIIDSIa ONHDd
QllY :
CoLLY) 652G 1943
¢920r 1943
6/G8
81L€6 [ '8898
GoZ'SOVL9d3I)
L0C'S 1943
7Ee8
7eeg
QLLY 802 'S 1943

(89C'S'0r19d3

SN HEVOT OING SORINDOT ol -
£5¢ G194 LHOIL Sl 3NIV13el IHL TLINNA SMIADS
JHL NIIHOIL ATTYNININDS3S OL INNILINOD
‘A3AAYT ONRIV3IG FHL OL 13TV Vd 3NV 13l
JHL 4331 OL 3INS 38 "ATIHOIMS JINIV1I
HOWV3 40 SMIOS FHL NILHOHIL ATIVNLNINS3S-
SeIANIV1Ie ONIRIVIE HLIM SONIRIVIE K14 -
&3dAV 1 OINI SONRIVIE IS -
JTANIAS IARIT OL LNN ANV 213D WdS ONIIvIg Aav -
SONIRIVIE OLNI SNId SS3eld -
$S300dd ATdNASSY




+eov V095 S 19d3 el “ﬁomﬁm:m“ Ll “ — _ T M@ e
ATBINSSY 4300V ONRIY3E d3ddn ™ NI B B e JHL LN SIS THL NELHOIL AT NSO O
e f—2mize | owwes INNIINOD  23aav1 SNRIVIE 3HL OL 13TIVevVd
_ o e MANIVLRI IHL 4334 OL NS 38 ATLHONS JINIVIR
‘'V'S'M NOILvaOda0g Havad3Ias O A S NIVl SNIAIVAE UM SONial38 X -
[ J300v1 ONIRIVIE d3ddN] 85¢ 57 1943 Emmuozﬂmmz_ mm_z_mmmm mumu
£ ANV ONRIVIE|S9Z S 07 19d3 B o AT e
£ NId DRILNIDD3| 29207 193
3 SEHSYM IAISIINO L 2876
3 MIIOS "GH 139008 8/Z X 02-771| 97858
£ 308 "QH 139008 /L X 0277|9858
ZL | _M3UOS QH 139008 575,876 X c6-0#| L6458
£ SNRIV3E| oLy
AN NOILIRIOS3A ONHDd

dOl

‘_ AN ACEE
(]

TN
(8SC'SY19dI)
S9C'SOrL9dD)
(658




veoospied  ON MY it i i assinan
0F A3Y
WS [ aem o
‘avd
1C0gieL/s ‘AMad ar avas AVINALY I
31va ‘1d3a A9 ‘Hddv <\Z
AWYN 1dEYd AM9WIASSY

AWYHOVId T¥OId.L0313

V'S NOILvVdaOdd O3 HAIOVE8d38749

3= 1) 0]

DISPLAY: (6851)

LY¥0d ININ g5 (5589)

I

®
®
I}
=
b E]
“mu
= 3
—nY
- S
N -
" 2
s . [
H ay
_%x,uﬁ Mg
| NO
el
< A
® @
ik e
N
3o
28
B
(=}
a
5|
g319v0
: 3
+ i
< Z
20109
‘NSd NS

319v0 O/I (£7£669)

ad

TAND
@ SAINLS O¥TTAA
SIS HLIM SN,

§'1629 ©

H——-1H _\4

LA

Z

o

Rl

NS

A

il ]
qvag
HONOYHL 1Nd.

(9°5209) 4,

eL19:3s8n4
8429 '137NI OV

6008
‘NSd A¥2

+

QO

HEP-185-24A

=
==

| =

14 TAND Ng

(z'2929)
(440)
1°20S9 F b
‘HOLIMS i
TAND (§'6209) v 4 DI
918 PRE o' ] Na) g'e
k] na
(¢'5209) £ N9

S Nd

S Nd




	TEL (800) 422-2558 – FAX (734) 665-9099
	OPERATION

